



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2008 Certified Institute

TEST CERTIFICATE

000267496

Issued to :

VISAKA INDUSTRIES LIMITED

VISAKA TOWERS

1-8-303/69/3

S.P. ROAD

SECUNDERABAD - 500003, AP

Kind Attn: MR JAWAHAR RAWTANI, -

Sample Particulars:

One sample described as Fibre Cement flat sheet, Brand name- V board, was received.

J.O.No. 212-141-2278

Reg.No. 1339093

Date 28-01-2013

Your Ref.No. GC-01 (REV-04)

PO NO 10093

Date 24.11.2012

“ The sampling was not carried out by Shriram Institute for Industrial Research. The sample details provided in the test certificate are based on declaration by the party”

TEST RESULTS

<u>S.No.</u>	<u>Tests</u>	<u>Results</u>	<u>Protocol adopted</u>
1.	Modulus of Elasticity		As per guidelines of IS 2380 pt-4 - 1977
	(a) Lengthwise Direction, MPa	3930	
	(b) Widthwise Direction, MPa	3695	

DOR: 24.12.2012

DOC: 28.01.2013

AUTHORISED SIGNATORY
(EMPLOYEE CODE: 6094)